SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 20.00dBm  Offset 22.60 d8
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RefLevel 30.00dBm ~ Offset 22.80 dB.
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2 Result Summas
2.590 GHz 2.690 GHz 100.000 kHz 2.68908 GHz 15.44 dBm -200.00 dB
2690 GHz 2691 GHz 1.000 Mz 2, -7.73 dBm 200.00 dB
2691 GHz 2695 GHz 1.000 MHz 2691 Hz -17.74 dBm -200.00 dB
2695 GHz 2.790 GHz 1.000 MHz 2.69550 GHz -27.53 dBm -200.00 dB
2.790 GHz 2.795 GHz 1.000 Mz 2.79289 GHz -36.64 dBm 200.00 dB
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10:30:44 08.06.2021

Channel power -13dBm > -20.68dBm (PASS)

Channel power -10dBm > -20.11dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz

s
- Att 30dB @ SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100 [ * Att 3048 & SWT__100ms & VBW 30kHz Mode Sweep Com JO 100
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2 Result Summar None 3 Result Somma None
Txl (Ref) 1.000 Mz -20.68 dBm Tl (Ref) 1,000 MHz ~20.11 dBm
Tx Total -20.68 dBm Ta Total -20.11 dBm
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Reflevel 3000dBm OMset 228008 Mode AutoSweep sa Reflevel 3000d8m  Offset 228008 Mode Auto Sweep sat
Count 100/100 Count 100/100
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2 Result Summar
2580 GHz 2690 GHz 100.000 kHz 2.60522 GHz -5.13 dBm -35.13 d8
2475 Giz 2490 Gz 1.000 Mz 2483 19 ez -31.61 dBm -6.61 dB 2650 GHz 2691 GHz 1,000 Miz 269000 GHz -27.37 dBm -17.37d8B
240Gt 249 GHir 1.000 Mz 249489 GHz -30.24 dBm -17.24 db 2691 GHz 2695 Ghz 1.000 Mtz 269153 GHz -27.51 dBm -17.51d8
1856 2456 Ghe 1000 Mt 239600 Ghz -21.76 dbm 13leds 2685 GHz 2750GHz 1,000 MHz 269743 GHz -27.19 dBm 1419 d8
LBECH: LI cH: 100,000 kitz ZSATES GHe =99 BT Ly 2750 Ghz 2755 GHz 1,000 MHz 2.79411 GHz -36.65 dBm 1165 d8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Count 100/100
1 Spurious Emissions 1Avg
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Ref Level 20.00dBm  Offset 22.60 d8 Mode Sweep
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RefLevel 30.00dBm  Offset 22.80 dB.
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3 Result Summar
25590 GHz 2690 GHz 100.000 kHz 2.68883 GHz 14.61 dBm 200.00 dB
2690 Ghz 2691 Ghz 1,000 Mz 2.69000 GH: -8.52dBm 200.00 dB
2691 Ghz 25695 GHz 1.000 MHz 2.69102 GHz -22.71dBm 200.00 dB
2695 Gz 2.790 Ghz 1,000 MHz 2.60778 GHz 3249 dBm 200,00 dB
2.790 Ghz 2795 Ghz 1.000 MHz 279217 GHz -36.68 dBm 200.00 dB
ooty (R ]

10:31:28 08.06.2021

Channel power -13dBm > -19.92dBm (PASS)

Channel power -10dBm > -21.61dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz
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2 Result Summoar None 3 Resolt Summs None

Tx1 (Ref) 1.000 MHz -19.92 dBm Tx1 (Ref) 1.000 MHz -21.61 dBm
Tx Total -19.92 dBm T Totel 2161 dBm
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

FR1 n41 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2280 dB Mode Auto Sweep saL Ref Level 30.00dBm  Offset 22.50 d8. Mode Auto Sweep seL
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2590 GHz 2.690 GHz 100,000 kHz 2.62076 GHz -4.98 dBm -34.98 dB
2475 Ghz 2,450 GHz 1.000 MHz 248525 GHz -31.69 dBm 6.69dB 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -26.59 dBm -16.59 dB
2,490 Gz 2495 GHz 1.000 MHz 209499 GHz -28.92 dBm -15.92 dB 2691 GHz 2695 GHz 1.000 MHz 269377 GHz -27.96 dBm -17.96 dB
2495 Gtz 2.496 GHz 1.000 Mtz 2.49599 GHz -28.16 dBm -15.16 dB 3695 Ghiz 3790 GHe 1,000 MHz 2.60726 GHz 2719 dBm 1415 dB
2.496 Gl 2.59 Ghz 100000 kiz 2.54875 GHz -3.58 dBm 3358 dB 2780 cr 3705 orte 1000 M 279304 GHz 3672 dBm 17248
[ — e .
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TEL : 886-3-327-3456 Page Number : A9 - 82 of 96
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 20.00dBm  Offset 22.60 d8 Mode Sweep

RefLevel 30.00dBm ~ Offset 22.80 dB.

saL Mode Sweep sGL
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003 pts 12,1 Mis/ 259 6Hz || 3 Result summa
25590 GHz 2690 GHz 100.000 kHz 2.68883 GHz 15.93 dBm 200.00 dB
2475 GHz 2.490 Gz 1.000 MHz 249016 GHz -32.81 dBm 2,690 GHz 2691 GHz 1.000 Mz 2.69005 GHz -8.81 di 200.00 dB
2.490 GHz 2.495 GHz 1.000 MHz 249497 GHz -22.28 dBm 2,691 GHz 2,695 GHz 1.000 MHz 2.69100 GHz -20.48 dBm 200.00 dB
2.495 Ghz 2496 GHz 1.000 MHz 249599 GHz -7.91 dBm 2,695 GHz 2.790 GHz 1.000 MHz 269673 GHz 32.90 dBm 200.00 dB
2496 Glz 2596 Gz 100.000 kHz 2.49697 GHz 16.28dBm 2.790 GHz 2.795 GHz 1.000 MHz 279133 GHz -36.64 dBm -200.00 dB
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Channel power -13dBm > -20.7dBm (PASS)

Channel power -10dBm > -20.53dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz
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2 Result Summar None 2 Result Summa None
Tx1 (Ref) 1.000 MHz -20.70 dBm Tx1 (Ref) 1.000 MHz -20.53 dBm |
Tx Total -20.70 dBm Tx Total -20.53 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2250 0B

Made Auto Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 22.50 d8.
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Mode Auto Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/100MHz / CP OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 20.00dBm  Offset 22.60 d8

RefLevel 30.00dBm  Offset 22.80 dB.

Mode Sweep Mode Sweep o
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008 ot 120N 259 6Hz || 3 Result summa
25590 GHz 2690 GHz 100.000 kiz 2.68883 GHz 12.98 dBm 200.00 dB
2475 GHz 2.490 Gz 1.000 MHz 249005 GHz -2152dBm 2690 GHz 2691 GHz 1.000 MHz 269001 GHz 9.45 dBm 200.00 dB
2.490 GHz 2495 GHz 1.000 MHz 249477 GHz -18.46 dBm 2691 GHz 2,695 GHz 1.000 MHz 2.69104 GHz -19.00 dBm 200.00 dB
2495 Ghz 2496 Ghz 1.000 MHz 2.49599 GHz -9.78 dBm 2695 GHz 2.790GHz 1.000 MHz 2.69726 GHz 29.10 dBm 200.00 dB
2.496 GHz 2.596 GHz 100,000 kHz 2.49707 GHz 14.90 dBm 2.790 GHz 2.795 GHz 1.000 MHz 279188 GHz -36.83 dBm -200.00 dB
R O R
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10:33:25 08.06.2021

Channel power -13dBm > -21.67dBm (PASS)

Channel power -10dBm > -21.58dBm (PASS)

Ref Level 20.30dBm  Offset 22.80d8 » RBW 10 kHz

Reflevel 4030dBm  Offset 22.80dB # RBW 10 kHz
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oAt 3008 ® SWT 100ms % VBW 0kHz Mode Sweep Count 100/100 | * Att 30d8 ® SWT__ 100ms ® VBW 30kHz _Mode Sweep Count 100/100
1ACR R avg JI1ACR 1Rm Avg
|
30 T T
2
10 dBm
0 0dBm
10 10
20 dBm [ |20
AN | [ smm
E oMY iy 4'A%A" TR
0 R 3 AT
P S TYEORAN
- YLV I TN s
N ain el AR WMMM“")W’V\W
BTk e : + T 50 1 el X
N T T T A it R LTI P
CF2.4955 GHz 1001 pts 204.0 kHz/ Span 2.04 MHz | | (726905 Gz 1001 pts 204.0 kHz/ Span 2.04 MHz
2 Result Summar None 2 Result Summa None |
Tx1 (Ref) 1.000 MHz -21.67 dBm Tx1 (Ref) 1.000 MHz -21.58 dBm
Tx Total -21.67 dBm Tx Total -21.58 dBm
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/100MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 6Bm  Offset 22,80 6B Mode Auto Sweep saL RefLevel 3000 dim  Offset 22.80 d8 Mode Auto Sweep s6L
Count 10100 Count 100/100
N efous Emiiens Tavg || Seurious Emissions
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2 Result Summar I
2580 GHz 2690 GHz 100.000 kHz 2.58122 GHz -8.92 dBm 92 di
2475 Ghz 2,450 GHz 1.000 MHz 248541 GHz -33.94 dBm 89448 2680 GHz 2691 GHz 1000 Mz 2.69000 GHz -31.45 dBm 21.45 dB
2490 Gt 2495 Ghir 1.000 Mz 2.49476 GHz -33.57 dBm -20.57 dB 2891 GHs 2695 GHs 1,000 M 268350 GHz 3464 dBm 2464 dB
2495 Gtz 2.49 GHz 1.000 Mtz 2.49599 GHz -31.53 dBm 18.53 dB 3695 Ghiz 3790 GHe 11000 MH: 260763 GHz 3302 dBm 20,02 4B
2496 GHz 2.59 Ghz 100000 kiz 2.54955 GHz -5.85 dBm -35.85 dB 2780 cr 3705 orte 1000 M 279240 GHz 136,70 dBm 17048
oty DN o 00 = B
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e%FCC RADIO TEST REPORT Report No. : FG133040-02B

SPORTON LAB.

Conducted Spurious Emission

FR1 n41/10MHz / CP OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

Ref Level Q.00 dBm  Offset 228048 Mode Auto Sweep s6L
Count 100/100

Ref Level 0.00d8m  Offset 2280 ab Mode Auto Sweep 6L
Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2 Phs SPUR{OUS_LINE_ABS_0d2

10 dbe 10 ditn

-20 -20

SPURIOUS_UNE ABS 002 SPURIDUS_UNE |ABS 002

- e il 9 P ST AP i, o TSN AN . e o h P it i APt o o | SN NN A

50 dBm 50 diy

50 60

70 70

30.0 MHz 70008 pts 2.7 GHa/ 27.0GHz || | 30.0 MHz 70008 pts 2.7 GHa/ 27.0GHz

2 Result Summan) 2 Result Summan

30,000 MHz 1,000 GHz 1,000 MHz 35.45489 MHz -36.52 dBm -11.52 dB 30,000 MHz 1.000 GHz 1.000 MHz 3351537 MHz -36.37 dBm
1.000 GHz 2475 GHz 1.000 MHz 237675 GHz -37.22 dBm -1222dB 1.000 GHz 2475 GHz 1.000 MHz 2.22892 GHz -37.09 dBm
2.795 GHz 3.000 GHz 1.000 MHz 2.97128 GHz -37.38 dBm -1238dB 2.795 GHz 3.000 GHz 1.000 MHz 2.99132 GHz -37.27 dBm
3.000 GHz 7.000 GHz 1,000 MHz 695260 GHz -32.55 dBm -155d8 3.000 GHz 7.000 GHz 1.000 MHz 6.967 80 GHz -32.42 dBm
7.000 GHz 10.000 GHe 1.000 MHz 7.497 38 GHz -32.25 dBm -1.25 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.497 38 GHz -32.24 dBm
10.000 GHz 14,000 GHz 1.000 MHz 10.509 31 GHz -35.96 dBm -10.96 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.941 71 GHz -35.79 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.157 18 GHz -35.49 dBm -10.49 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.174 38 GHz -3537dBm
18.000 GHe 27.000 GHe 1.000 MHz 22.06802 GHz -31.55 dBm -6.55 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.16207 GHz -31.67 dBm
soaty [ = T waty R = e

13:37:27 07.06.2021 13:42:45 07.06.2021

Highest Channel

561
Count 100/100

Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2
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10 dbe

20
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70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summan
30.000 MHz 1.000 GHz 1.000 MHz 34.57001 MHz -36.25 dBm -11.25d8
1,000 GHz 2.475 GHr 1,000 MHz 245491 GHz -37.01 dBm 12.01 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.997 26 GHz -37.19 dBm 12.19.d8
3.000 GHz 7.000 GHz 1.000 MHz 6.47385 GHz 3272 dBm -172d8
7,000 GHz 10000 GHe 1,000 MHz 7.48838 GHz 32.28 dBm -7.28dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.83572 GHz -35.69 dBm -10.69 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.13039 GHz -35.45 dBm -10.45 dB
18000 GHe 27,000 GHe 1,000 MHz 22.13102 GHz -31.61 dBm -6.61dB.
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/15MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 2280 ab

Mode Auta Sweep

561

Count 100/100

Ref Level Q.00 dBm  Offset 228048

Mode Auto Sweep

6L

Count 100/100
1

Line _SPUR|OUS_LINE_ABS_0q2

Line _SPUR[OUS_LINE_ABS_0q2
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20

-20
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50 dbm 50
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30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1.000 GHz 1,000 MHz 35.93977 MHz -36.35 dBm 30,000 MHz 1.000 GHz 1.000 MHz 35.45489 MHz -36.13 dBm -11.13dB
1.000 GHz 2475 GHr 1,000 MHz 243721 GHz -37.02 dBm 1.000 GHz 2475 GHz 1,000 MHz 2.46007 GHz -37.21 dBm 1221 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.59490 GHz -37.18 dBm 2.795 GHz 3.000 GHz 1.000 MHz 2.832 28 GHz -37.21 dBm 122148
3.000 GHz 7.000 GHz 1,000 MHz 6.99300 GHz -3251 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.99940 GHz -32.43 dBm -7.43 di
7.000 GHz 10000 GHe 1,000 MHz 7.49138 GHz 3215 dBm 7.000 GHz 10.000 GHz 1.000 MHz 7.48088 GHz 31.98 dBm -6.98 dB.
10.000 GHz 14.000 GHz 1.000 Mtz 10.89651 GHz -36.02 dBm 10.000 GHz 14.000 GHz 1.000 MHz 10.84572 GHz -35.92 dBm -10.92 df
14.000 GHz 18.000 GHz 1,000 MHz 16.03080 GHz -35.44 dBm 14.000 GHz 18.000 GHz 1.000 MHz 16.13639 GHz -3533dBm -1033 dB
18000 GHr 27,000 GHe 1,000 MHz 22.14227 GHz -31.64 dBm 18.000 GHz 27.000 GHz 1.000 MHz 22.08197 GHz -31.65 dBm .65 dB.
soaty D T weaty R o
13:48:10 07.06.2021 13:44:32 07.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep 36l

Count 100/100

13:59:41 07.06.2021

1 Spurious Emissions
Line _SPUR|OUS_LINE_ABS_0d2 st
10
0
10 dBn
-20
EJT\’JL‘E!MA?‘l /S_LINE |ABS 002
ey, t gy N P NI %W"N\'WM
50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 33.27293 MHz -36.17 dBm -11.17d8
1,000 GHz 2.475 GHr 1,000 MHz 2.22007 GHz -37.13 dBm 1213 d8
2.795 GHe 3,000 GHz 1.000 MHz 2.99931 GHz -37.40 dBm A12.40d
3.000 GHz 7.000 GHz 1.000 MHz 699100 GHz 3231 dBm -734d8
7.000 GHz 10,000 GHz 1.000 MHz 7.492 50 GHz -32.04 dBm -7.04 dl
10,000 Ghz 14,000 Ghz 1.000 MHz 10.84212 GHz -36.03 dBm -11.03 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.08959 GHz -35.45 dBm -10.45d8
18000 GHe 27,000 GHe 1,000 MHz 22.09322 GHz -31.53 dBm -6.53 dB.
o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /20MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Offset 22,8008

Mode Auta Sweep

Ref Level 0.00 dBm

561
Count 100/100

Ref Level 0.00 dBm

Offset 228048

Mode Auto Sweep

6L

Count 100/100
1A

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2

10

0

10 dbe

20

SPURIOUS_LINE |ABS 002

WM&MW

06:07:01 08.06.2021

50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 3545489 MHz -36.37 dBm -11.37 dB
1,000 GHz 2.475 GHr 1,000 MHz 2.23703 GHz -37.04 dBm 12.04 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.98973 GHz -37.30 dBm 1230d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98940 GHz -32.70dBm -770d8
7,000 GHz 10000 GHe 1,000 MHz 7.49813 GHz -31.98 dBm -6.98 di
10,000 Ghz 14,000 Ghz 1.000 MHz 10.94491 GHz -35.90 dBm -10.90 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.083 19 GHz -35.37 dBm -1037dB
18000 GHe 27,000 GHe 1,000 MHz 22.09817 GHz -31.55 dBm 6.55 db
o )

Line _SPUR|OUS_LINE_ABS_0d2 st Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
| i AL A s, A o oA YA AAAN A I il W W, NP Ry A o T A A AN
50 dbm 50
-0 -60
70 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 3351537 MHz -36.12 dBm -11.12 dB 30,000 MHz 1.000 GHz 1.000 MHz 30.363 66 MHz -36.36 dBm
1.000 GHz 2475 GHr 1,000 MHz 2.46781 GHz -37.17 dBm 1217 dB 1.000 GHz 2475 GHz 1,000 MHz 2.46449 GHz -37.11 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.58445 GHz -37.32 dBm 123248 2.795 GHz 3.000 GHz 1.000 MHz 296313 GHz -36.84 dBm
3.000 GHz 7.000 GHz 1,000 MHz 6.96900 GHz -32.69 dBm -7.69 di 3.000 GHz 7.000 GHz 1.000 MHz 6.99180 GHz -32.26 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48950 GHz 3224 dBm 724 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.43888 GHz 32.12dBm
10.000 GHz 14.000 GHz 1.000 Mtz 10.83772 GHz -35.93 dBm <1093 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.88451 GHz -35.95 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.1: GHz -35.14 dBm -10.14 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.07839 GHz -3536 dBm
18000 GHr 27,000 GHe 1,000 MHz 22.13327 GHz -31.53 dBm 653 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.097 72 GHz -31.49 dBm
T P
DE:04:30 08.06.2021 06:05:40 08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep s6L
Count 100/100
1 Avg

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /40MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 228048 Mode Auto Sweep

s6L

Count 100/100

Ref Level 0.00 dBm

Offset 228048

Mode Auto Sweep

6L

Count 100/100
1A

06:57:38 08.06.2021

20 dBhiFaa-ch: 1 Rhss 20 dBh
Line _SPURIOUS_LINE_ABS_0G2 Line _SPUR[OUS_LINE_ABS,
] 0
0 J 10 din
20 -20
SPURIOUS UNE ABS 002 SPURIOUS LINE |ABS 002
e P L Ao ormi AP o o T T IANN AN A il O P P N AL ol AN NAANAA
50 dB 50 dBor
60 -60
0 70
30.0 MHz 70008 pts 27 GHz/ 27.0 GHz 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa 2 Result Summar
30,000 MHz 1,000 GHz 1.000 MHz 33.757 81 MHz -36.38 dBm -11.38dB 30.000 MHz 1.000 GHz 1.000 MHz 34.97001 MHz -36.41 dBm
1.000 Gz 2475 GHz 1.000 MHz 2.27722 GHz -37.17 dBm 1217 dB 1.000 GHz 2475 GHz 1.000 MHz 229344 GHz 37.23 dBm
2795 Ghz 31000 GHz 1.000 MHz 59823 GHz -37.27 dBm 11227 dB 2795 GhHz 3.000 GHz 1.000 MHz 2.987 88 GHz -37.09dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99860 GHz -32.51 dBm & 3.000 GHz 7.000 GHz 1.000 MHz 6.984 60 GHz -32.64 dBm
7.000 Gz 10.000 GHz 1.000 MHz 7.43988 GHz -32.01 dBm .01 df 7.000 GHz 10.000 GHz 1.000 MHz 7.49100 GHz 32.15dBm
10,000 Ghz 14,000 GHz 1.000 MHz 10.84132 GHz -35.99 dBm -10.99 dB 10.000 GHz 14,000 GhHz 1.000 MHz 10.857 71 GHz -36.13 dBm
14.000 GHz 18.000 GHz 1.000 MHz 16.10279 GHz -35.28 dBm -10.28 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.14919 GHz -35.30 dBm
18,000 GHz 27.000 GHz 1000 MHz 22.08782 GHz -31.54 dBm -6.51dB. 8000 GHz 27.000 GHz 1.000 MHz 22.146 77 GHz -31.65 dBm
= B T R
06:57:38 08.06.2021 07:01:05 08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep 36l
Count 100/100
1 Spurious Emissions 1 Avg
Line _SPUR|OUS_LINE_ABS_0q2
10
o
10 dgn
-20
EJT\’JLJ:»R[ /S_LINE |ABS 002
50 B
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 3375781 MHz -36.38 dBm -11.38d8
1.000 GHz 2475 GHr 1,000 MHz 2277 22 GHz -37.17 dBm <1217 dB
2.795 Gz 3,000 GHz 1.000 MHz 2.99823 GHz -37.27 dBm 1227 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99860 GHz 3251 dBm -751d8
7.000 GHz 10,000 GHz 1.000 MHz 7.489 88 GHz -32.01 dBm -1.01 dB
10,000 GHz 14,000 Ghz 1.000 MHz 10.84132 GHz -35.99 dBm -10.99 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.10279 GHz -35.28 dBm -1028d8
18.000 GHz 27.000 GHz 1.000 MHz 22.087 82 GHz -31.54 dBm -6.54 dB
[ e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /50MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep

561

Count 100/100

Ref Level 0.00 dBm

Offset 228048

Mode Auto Sweep

6L
Count 100/100
1A

Line _SPUR|OUS_LINE_ABS_0d2 Phss Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
50 dbm 50
60 -60
20 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 35.45489 MHz -36.18 dBm -11.18 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.24269 MHz -36.26 dBm
1.000 GHz 2475 GHr 1,000 MHz 247297 GHz -36.26 dBm 112608 1.000 GHz 2475 GHz 1,000 MHz 214339 GHz -36.96 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 258317 GHz -37.03 dBm -12.03 dB 2.795 GHz 3.000 GHz 1.000 MHz 299582 GHz -37.09 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.94981 GHz -3237 dBm -137 di 3.000 GHz 7.000 GHz 1.000 MHz 6.99060 GHz -32.52 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.497 75 GHz -31.89 dBm -6.89 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.497 38 GHz 2.08 dBm
10.000 GHz 14.000 GHz 1.000 Mtz 10.86011 GHz -35.96 dBm -10.96 i 10.000 GHz 14.000 GHz 1.000 MHz 0.808 52 GHz -35.83 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.f 2 -3533 dBm -1033 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.17558 GHz -3533dBm
18000 GHr 27,000 GHe 1,000 MHz 22.12247 GHz -31.38 dBm -6.38 dl 18.000 GHz 27.000 GHz 1.000 MHz 22.09952 GHz -31.45 dBm
o N ) oy O S
07:57:10 08.06.2021 07:54:54 ©08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep s6L
Count 100/100
1 Avg

07:53:33 08.06.2021

1 Spurious Emissions
Line _SPUR|OUS_LINE_ABS_0d2
10
0
10 dBn
-20
EJT\’JL‘E!MA?‘l /S_LINE |ABS 002
e gt AT | Ao, A I T N TINANNAAAA
50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 3568733 MHz -36.31 dBm -11.31d8
1,000 GHz 2.475 GHr 1,000 MHz 2.39998 GHz -37.16 dBm 1216 d8
2.795 GHe 3,000 GHz 1.000 MHz 2.964 36 GHz -37.25 dBm A1225d
3.000 GHz 7.000 GHz 1.000 MHz 696180 GHz 3221 dBm -721d8
7,000 GHz 10000 GHe 1,000 MHz 7.47900 GHz -32.17 dBm 7.7 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.94211 GHz -35.58 dBm 1058 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.083 19 GHz -3539 dBm -1039d8
18.000 GHz 27.000 GHz 1.000 MHz 22.16837 GHz -31.64 dBm -6.64 dB
soaty = o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /60MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep

561 Ref Level 0.00 dBm

Count 100/100

Offset 228048

Mode Auto Sweep

6L

Count 100/100
1A

0B:34:57 08.06.2021

Line _SPUR|OUS_LINE_ABS_0d2 Phss Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
il P T A et TSN AN - T A i W*‘MM\"
50 dbm 50
60 -60
20 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 33.27293 MHz -36.49 dBm -11.49 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.24269 MHz -36.56 dBm -11.56 dB
1.000 GHz 2475 GHr 1,000 MHz 2.46228 GHz -37.20 dBm 122048 1.000 GHz 2475 GHz 1,000 MHz 2.45196 GHz -37.16 dBm 1216 dB
2.795 GHz 3.000 GHz 1.000 Mtz 2.59910 GHz -37.43 dBm 124348 2.795 GHz 3.000 GHz 1.000 MHz 299137 GHz -37.28 dBm 12.28 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.96100 GHz -32.62 dBm -1.62 di 3.000 GHz 7.000 GHz 1.000 MHz 6.48985 GHz -32.57 dBm -7.57dB
7.000 GHz 10000 GHe 1,000 MHz 7.49400 GHz 3214 dBm 714 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49813 GHz 31.85 dBm -6.85dB
10.000 GHz 14.000 GHz 1.000 Mtz 10.87691 GHz -35.96 dBm -10.96 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.84292 GHz -35.81 dBm -10.81 dB
14.000 GHz 18.000 GHz 1,000 MHz 16.f GHz -35.29 dBm -1029 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.013 60 GHz -35.48 dBm -10.48 dB
18000 GHr 27,000 GHe 1,000 MHz 22.12922 GHz -31.72 dBm -6.72 dB 18.000 GHz 27.000 GHz 1.000 MHz 22.15127 GHz -31.49 dBm -6.49 dB.
A T
0B:15:30 08.06.2021 10:45:47 08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep s6L
Count 100/100
1 Spurious Emissions 1 Avg
Line _SPUR|OUS_LINE_ABS_0d2
10
0
10 dBn
-20
EJT\'JL‘E:MA?‘l /S_LINE |ABS 002
I i P NS GNP W—MM
50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 34.57001 MHz -36.37 dBm -11.37dB
1,000 GHz 2.475 GHr 1,000 MHz 235021 GHz -37.20 dBm 1220 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.98819 GHz -37.40 dBm 12.40dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99700 GHz -3250 dBm -7150d8
7.000 GHz 10,000 GHz 1.000 MHz 7.49963 GHz -32.06 dBm -7.06 dl
10,000 Ghz 14,000 Ghz 1.000 MHz 10.87531 GHz 36.00 dBm -11.00 dB
14.000 GHz 18.000 GHz 1.000 MHz 1675192 GHz -3552 dBm -10524d8
18000 GHe 27,000 GHe 1,000 MHz 22.13237 GHz -31.56 dBm -6.56 dB.
[ e
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41 /80MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep

561 Ref Level Q.00 dBm  Offset 228048 Mode Auto Sweep

Count 100/100

6L
Count 100/100
1A

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2

10

0

10 dbe

20

SPURIOUS_LINE |ABS 002

08:27:47 08.06.2021

et O N A e A MR T TATA T
50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 3568733 MHz -36.39 dBm -11.39d8
1,000 GHz 2.475 GHr 1,000 MHz 2.25288 GHz -37.14 dBm 1214 dB
2.795 GHe 3,000 GHz 1.000 MHz 2.99224 GHz -37.33 dBm 12.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99980 GHz 3254 dBm -7154d8
7,000 GHz 10000 GHe 1,000 MHz 7.48875 GHz -31.98 dBm -6.98 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.96170 GHz -35.94 dBm -10.94 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.99840 GHz -35.36 dBm -1036d8
18000 GHe 27,000 GHe 1,000 MHz 22.10897 GHz -31.39 dBm 639 dB
o
¥ 3

Line _SPUR|OUS_LINE_ABS_0d2 Phss Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
R Y il U 7, WV S N AP o TSP A AN A il P PV N A o S AANAAA
50 dbm 50
60 -60
20 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 32.78805 MHz -35.94 dBm -10.94 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.48513 MHz -36.13 dBm
1.000 GHz 2475 GHr 1,000 MHz 247482 GHz -36.95 dBm 11.95d8 1.000 GHz 2475 GHz 1,000 MHz 2.16035 GHz 36.97 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.59147 GHz -37.43 dBm 124348 2.795 GHz 3.000 GHz 1.000 MHz 2.986 65 GHz -36.99 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.99780 GHz -32.25 dBm -1.25dI 3.000 GHz 7.000 GHz 1.000 MHz 6.968 60 GHz -32.58 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.49550 GHz -31.90 dBm -6.90 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.48575 GHz 32.23dBm
10.000 GHz 14.000 GHz 1.000 Mtz 1081612 GHz -35.98 dBm 1098 dB 10.000 GHz 14.000 GHz 1.000 MHz 10.87651 GHz -35.96 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.1 GHz -35.56 dBm -10.56 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.1 GHz -3547 dBm
18000 GHr 27,000 GHe 1,000 MHz 2212112 GHz -31.60 dBm -6.60 B 18.000 GHz 27.000 GHz 1.000 MHz 22.09592 GHz -31.57 dBm
AN o 0N
05:25:44 08.06.2021 09:26:48 08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep s6L
Count 100/100
1 Avg

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n41/90MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00 dBm

Offset 22,8008

Mode Auto Sweep s6L

RefLovel 000 dBm  Offset 22.80 4B Mode Auto Sweep

Count 100/100

6L

Count 100/100
1A

1 Spurious Emissions

Line _SPUR|OUS_LINE_ABS_0q2

10

0

10 dbe

20

SPURIOUS_LINE |ABS 002

RN il S P, WO A

05:40:27 08.06.2021

50 dbm
-0
70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz.
2 Result Summar
30.000 MHz 1.000 GHz 1.000 MHz 34.57001 MHz -36.15 dBm -11.15d8
1,000 GHz 2.475 GHr 1,000 MHz 217215 GHz -37.19 dBm -12.19.d8
2.795 GHe 3,000 GHz 1.000 MHz 2.99152 GHz -37.23 dBm A1223d
3.000 GHz 7.000 GHz 1.000 MHz 6.99340 GHz 3241 dBm -TA1de
7,000 GHz 10000 GHe 1,000 MHz 7.47000 GHz -31.92 dBm 6.92 dB
10,000 Ghz 14,000 Ghz 1.000 MHz 10.93251 GHz -36.06 dBm -11.06 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.01240 GHz -3532 dBm -103248
18000 GHe 27,000 GHe 1,000 MHz 22.09997 GHz -31.52 dBm -6.52dB.
[ e

Line _SPUR|OUS_LINE_ABS_0d2 st Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
o= R il P, S Ny A o TSNS AAANA A il BV g Ry At o T AN A AN
50 dbm 50
60 -60
20 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa
30,000 MHz 1,000 GHz 1,000 MHz 35.69733 MHz -36.27 dBm -11.27 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.97001 MHz -36.08 dBm
1.000 GHz 2475 GHr 1,000 MHz 247482 GHz -37.18 dBm 12.18d8 1.000 GHz 2475 GHz 1,000 MHz 242357 GHz 37.23 dBm
2.795 GHz 3.000 GHz 1.000 Mtz 2.88476 GHz -37.45 dBm -12.45 dB 2.795 GHz 3.000 GHz 1.000 MHz 298937 GHz -37.47 dBm
3,000 GHz 7.000 GHz 1,000 MHz 6.93581 GHz -32.45 dBm -7.45 di 3.000 GHz 7.000 GHz 1.000 MHz 6.97580 GHz -32.43 dBm
7.000 GHz 10000 GHe 1,000 MHz 7.48875 GHz 31.71 dBm -6.71dB 7.000 GHz 10.000 GHz 1.000 MHz 7.45801 GHz 32.06 dBm
10.000 GHz 14.000 GHz 1.000 Mtz 10.84372 GHz -36.08 dBm -11.08 dl 10.000 GHz 14.000 GHz 1.000 MHz 10.81412 GHz -36.09 dBm
14.000 GHz 18.000 GHz 1,000 MHz 16.105%9 GHz -3539 dBm -1039 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.75312 GHz -35.46 dBm
18000 GHr 27,000 GHe 1,000 MHz 22.08737 GHz -31.56 dBm -6.56 dl 18.000 GHz 27.000 GHz 1.000 MHz 22.15217 GHz -31.56 dBm
o o O S0
05:47:38 08.06.2021 09:46:07 08.06.2021
Ref Level 0.00dBm  Offset 2280 a8 Mode Auto Sweep s6L
Count 100/100
1 Avg
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG133040-02B

FR1 n41 / 100MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00 dBm

Offset 22,8008

Mode Auta Sweep

561
Count 100/100

Ref Level 0.00 dBm

Offset 228048

Mode Auto Sweep

6L

Count 100/100
1A

10:29:18 08.06.2021

Line _SPUR|OUS_LINE_ABS_0d2 st Line _SPUR|QUS_LINE_ABS
10
o 0
10 dbe 10 din
20 20
SPURIOUS_UNE_ABS 002 SPUROUS. UNE |ABS 002
50 dbm 50
-0 -60
70 70
30.0 MHz 70008 pts 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts 27 GHz/ 27.0 GHz
2 Result Summa: 2 Result Summa |
30,000 MHz 1,000 GHz 1,000 MHz 35.93977 MHz -36.47 dBm -11.47 dB 30,000 MHz 1.000 GHz 1.000 MHz 3569733 MHz -36.06 dBm -11.06 dB
1.000 GHz 2475 GHr 1,000 MHz 2.47445 GHz -36.38 dBm 11.38d8 1.000 GHz 2475 GHz 1,000 MHz 2.45601 GHz 37.11 dBm 121148
2.795 GHz 3.000 GHz 1.000 Mtz 96088 GHz -37.35 dBm 123548 2.795 GHz 3.000 GHz 1.000 MHz 298737 GHz -37.21 dBm 1221 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.98380 GHz -32.48 dBm -7.48 di 3.000 GHz 7.000 GHz 1.000 MHz 6.98820 GHz -3239dBm -739dB
7.000 GHz 10000 GHe 1,000 MHz 7.47863 GHz 3213 dBm -713dB 7.000 GHz 10.000 GHz 1.000 MHz 7.497 38 GHz 31.72dBm -6.72dB
10.000 GHz 14.000 GHz 1.000 Mtz 1082051 GHz -35.97 dBm 109748 10.000 GHz 14.000 GHz 1.000 MHz 10.84372 GHz -36.15 dBm -11.15dB
14.000 GHz 18.000 GHz 1,000 MHz 16.024.40 GHz -35.22 dBm -10.22 d 14.000 GHz 18.000 GHz 1.000 MHz 16.083 19 GHz -3537 dBm -1037dB
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seamancas. FCC RADIO TEST REPORT

Report No. : FG133040-02B

Frequency Stability

Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0081
40 Normal Voltage 0.0003
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0076
0 Normal Voltage 0.0003
PASS
-10 Normal Voltage 0.0102
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0068
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0002
20 Minimum Voltage 0.0005
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A9 - 96 of 96
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seamancas. FCC RADIO TEST REPORT

Report No

. FG133040-02B

FR1 n66

Peak-to-Average Ratio

Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.76 4.94 5.70 6.16 PASS
Mode FR1 n66 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.54 PASS
TEL : 886-3-327-3456 Page Number : A10-10f 50

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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Report No. : FG133040-02B

26dB Bandwidth

Mode FR1 n66 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.84 9.55 14.33 18.78
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - 40.92
Mode FR1 n66 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.86 4.95 9.85 9.81 15.04 15.16 19.90 19.86
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.86 4.83 9.73 9.87 14.96 14.93 20.02 19.74
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 41.16 41.08
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH - - - - 41.08 40.92
TEL : 886-3-327-3456 Page Number : A10 - 30f 50
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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Report No. : FG133040-02B

FR1 n66 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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FR1 n66 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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seanran as. FCC RADIO TEST REPORT

Report No. : FG133040-02B

FR1 n66 / 40MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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Report No. : FG133040-02B

Occupied Bandwidth

Mode FR1 n66 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.47 8.91 13.46 17.92
BW 25MHz 30MHz 40MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH - - 38.68
Mode FR1 n66 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.50 9.30 9.27 14.14 14.13 18.93 18.89
Mod. 64QAM | 256QAM | B4QAM | 256QAM | B4QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 4.48 9.30 9.28 14.12 14.12 18.92 18.86
BW 25MHz 30MHz 40MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH - - - - 38.83 38.68
Mod. 64QAM | 256QAM | 64QAM | 256QAM | B4QAM | 256QAM
Middle CH - - - - 38.67 38.53
TEL : 886-3-327-3456 Page Number : A10 -9 of 50
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